

SAMPLE ASSAY DATA

FINAL ASSAY REPORT

SAMPLE NUMBER	D.D.H. NUMBER	FACE/STOPE			Σ	FROM	TO	LENGTH	ROCK TYPE	%SnT	%SnS	%Cu	%WO ₃	%MoS ₂	%Bi	%CaF ₂	S.G.
		LENS	LEVEL	DATE													
304120	C1826	Foley				0-0	2.5	2.5		0.02		0.01	0.015	<0.005	0.005	2.05	2.83
121						2.5	5-0	11		0.02		0.02	0.030	<0.005	0.010	2.90	2.81
122						5-0	7.5	11		0.02		0.01	0.025	0.010	0.020	3.35	2.83
123						7.5	10-0	11		0.01		<0.01	0.015	<0.005	0.015	1.90	2.82
124						10-0	12.5	11		0.02		<0.01	0.095	0.030	0.020	2.70	2.81
125						12.5	15-0	11		0.01		<0.01	0.045	<0.005	0.005	1.15	2.78
126						15-0	17.5	11		0.01		<0.01	0.035	0.005	0.010	2.20	2.82
127						17.5	20-0	11		0.01		0.01	0.025	0.020	0.015	3.05	2.82
128						20-0	22.5	11		0.01		<0.01	0.095	0.020	0.020	1.65	2.84
129						22.5	25-0	11		<0.01		<0.01	0.055	0.010	0.010	2.10	2.88
130						25-0	27.5	11		0.01		0.02	0.130	0.040	0.005	2.95	2.86
131						27.5	30-0	11		0.01		<0.01	0.015	<0.005	0.010	1.95	2.87
132						30-0	32.5	11		0.01		<0.01	0.055	0.030	0.010	3.15	2.87
133						32.5	35-0	11		<0.01		<0.01	0.015	0.005	0.005	1.50	2.86
134						35-0	37.5	11		0.01		0.01	0.050	0.015	0.010	2.70	2.87
135						37.5	40-0	11		0.01		<0.01	0.070	<0.005	0.005	3.60	2.84
136						40-0	42.5	11		0.01		<0.01	0.530	0.055	0.020	2.20	2.98
137						42.5	45-0	11		0.01		<0.01	0.090	0.015	0.005	3.30	2.96
138						45-0	47.5	11		<0.01		<0.01	0.155	0.030	0.015	2.65	2.99
139						47.5	50-0	11		0.01		0.01	0.080	0.015	0.010	2.60	2.99

SAMPLE ASSAY DATA

FINAL ASSAY REPORT

COST CODE: 953 E
 COMPILATION DATE: 7.10.82
 COMPILED BY: E. Burke
 ASSAY DATES:

SAMPLE NUMBER	D.D.H. NUMBER	FACE/STOPE			Σ	FROM	TO	LENGTH	ROCK TYPE	%SnT	%SnS	%Cu	%WO ₃	%MoS ₂	%Bi	%CaF ₂	S.G.
		LENS	LEVEL	DATE													
304140	01826	FOLEY				50-0	52.5	2.5		0.01		<0.01	0.035	0.015	0.035	3.05	3.00
141						52.5	55-0	11		0.02		0.01	0.225	0.090	0.090	3.20	3.03
142						55-0	57.5	11		0.07		0.01	0.210	0.005	0.005	3.70	3.02
143						57.5	60-0	11		0.03		0.01	0.090	0.035	0.015	2.65	2.98
144						60-0	62.5	11		0.03		0.01	0.095	0.010	0.010	2.30	2.95
145						62.5	65-0	11		0.02		0.01	0.115	0.035	0.030	2.60	2.98
146						65-0	67.5	11		<0.01		<0.01	0.055	0.005	0.005	2.95	2.99
147						67.5	70-0	11		0.03		0.02	0.105	0.010	0.015	2.75	3.05
148						70-0	72.5	11		0.07		0.01	0.500	0.005	0.020	3.00	2.96
149						72.5	75-0	11		<0.01		0.01	0.290	0.025	0.020	2.40	2.97
150						75-0	77.5	11		0.02		0.01	0.110	0.005	0.010	2.20	3.03
151						77.5	80-0	11		0.03		0.01	0.215	0.015	0.010	2.95	3.04
152						80-0	82.5	11		0.02		0.01	0.360	0.070	0.035	2.75	2.99
153						82.5	85-0	11		0.02		0.01	0.135	0.010	0.005	2.65	2.92
154						85-0	87.5	11		0.02		0.01	0.260	0.025	0.020	1.90	2.93
155						87.5	90-0	11		0.05		0.01	0.290	0.040	0.065	2.40	2.92
156						90-0	92.5	11		0.03		<0.01	0.105	0.015	0.015	1.95	2.93
157						92.5	95-0	11		0.01		0.01	0.235	0.025	0.020	2.30	2.90
158						95-0	97.5	11		0.01		0.01	0.195	0.040	0.025	1.90	2.88
159						97.5	100-0	11		0.02		0.02	0.225	0.020	0.020	3.05	2.94

SAMPLE ASSAY DATA

FINAL ASSAY REPORT

SAMPLE NUMBER	D.D.H. NUMBER	FACE/STOPE			Σ	FROM	TO	LENGTH	ROCK TYPE	%SnT	%SnS	%Cu	%WO ₃	%MoS ₂	%Bi	%CaF ₂	S.G.
		LENS	LEVEL	DATE													
304160	C1826	FOLEY				100-0	102.5	2.5		0.01		0.01	0.225	0.025	0.030	2.60	2.87
161						102.5	105-0	"		0.05		0.02	0.165	0.035	0.045	2.85	2.80
162						105-0	107.5	"		0.05		0.05	0.340	0.020	0.015	2.40	2.84
163						107.5	110-0	"		0.04		0.01	0.180	0.030	0.085	2.05	2.76
164						110-0	112.5	"		0.03		0.01	0.245	0.085	0.050	3.10	2.83
165						112.5	115-0	"		0.01		0.02	0.155	0.015	0.015	1.00	2.75
166						115-0	117.5	"		0.01		0.01	0.225	0.030	0.025	0.84	2.76
167						117.5	120-0	"		0.02		0.02	0.360	0.095	0.035	1.35	2.73
168						120-0	122.5	"		0.03	<0.01	<0.01	0.105	0.035	0.015	1.55	2.78
169						122.5	125-0	"		0.01		<0.01	0.090	0.035	0.015	1.25	2.74
170						125-0	127.5	"		0.01		<0.01	0.085	0.020	0.015	1.90	2.80
171						127.5	130-0	"		0.02		<0.01	0.110	0.015	0.010	2.00	2.78
172						130-0	132.5	"		0.02		0.01	0.180	0.005	0.015	2.35	2.85
173						132.5	135-0	"		0.03	<0.01	0.01	0.105	0.020	0.040	3.80	2.87
174						135-0	137.5	"		0.02	0.01	<0.01	0.160	0.010	0.015	3.35	2.84
175						137.5	140-0	"		0.03	0.01	<0.01	0.150	0.020	0.030	2.40	2.87
176						140-0	142.5	"		0.05		0.01	0.380	0.160	0.045	6.00	2.94
177						142.5	145-0	"		0.02	0.01	0.01	0.165	0.035	0.030	2.10	2.85
178						145-0	147.5	"		0.02	0.03	<0.01	0.295	0.050	0.080	2.20	2.87
179						147.5	150-0	"		0.03	0.01	0.01	0.745	0.340	0.075	4.70	2.96

SAMPLE ASSAY DATA

FINAL ASSAY REPORT

SAMPLE NUMBER	D.D.H. NUMBER	FACE/STOPE			Σ	FROM	TO	LENGTH	ROCK TYPE	%SnT	%SnS	%Cu	%WO ₃	%MoS ₂	%Bi	%CaF ₂	S.G.
		LENS	LEVEL	DATE													
304180	1826	FOLLY				150-0	152.6	2.5		0.02		0.01	0.090	0.055	0.015	2.85	2.92
181						152.5	155-0	11		0.01		0.01	0.085	0.080	0.015	2.85	2.83
182						155-0	157.5	11		0.02		0.01	0.100	0.080	0.030	2.70	2.88
183						157.5	160-0	11		0.01		0.01	0.085	0.030	0.030	2.90	2.84
184						160-0	162.5	11		0.01		0.01	0.070	0.015	0.030	2.90	3.04
185						162.5	165-0	11		0.01		0.01	0.070	0.020	0.020	2.65	2.84
186						165-0	167.5	11		0.01		0.01	0.155	0.030	0.025	2.90	2.87
187						167.5	170-0	11		0.01		0.01	0.035	0.130	0.030	2.55	2.85
188						170-0	171-0	1-0		0.01		0.01	0.070	0.070	0.125	3.05	2.90

